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INTRODUCTION

BThis parts catalog covers the W522 series machine
manufactured from November, 1990.

BOn pages 2—~43, each mechanism is arranged on facing pages,
the first page containing the illustrations and the second page
containing the data of the individual parts.

The number given to each, illustration is the REF. NO. on the
parts list.

B Gauge parts construction charts/gauge parts lists.
Gauge parts are used in some machine types and sewing
gauges only. Pages 44~46 contain the gauge parts
construction charts in order to know the illustrations and
the combinations of the parts, and pages 46 contain the
gauge parts lists to obtain the data at a glance.

M A part number index is attached to the back of this catalog
for convenience.

B When placing orders for parts from this catalog, use ONLY
THE PART NUMBER.

B This parts catalog is applicable to your machine and is
subject to change without notification.
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MACHINE BED FRAME (1)

NAME

TOP COVER PLATE (LEFT)

GASKET
SCREW

TOP COVER (RIGHT)

GASKET
SCREW

SERIAL NUMBER PLATE

PIN
SCREW
WASHER

PLUG

OIL SEAL
NAME PLATE
PLUG

PLUG

PLUG
PLUG
RING
FILTER
OIL SEAL

OIL SEAL

BED PIN

OIL SIGHT GAUGE
TYPE PLATE

PIN

MARK
COVER
SCREW
SCREW
NAME PLATE

QT.
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T =1 - Ny NEEE(2) MACHINE BED FRAME(2)

REF. PART NO.

NO. W& & F 5 B NAME QT.
1 250216BSD 7 — &4 X F MACHINE FRAME 1
2 253012 T ¥oa BUSHING ‘ 1
3 253016 7T Y oa BUSHING 2
4 210297 7w Y oa BUSHING 1
5 250135 7T Y oa BUSHING 1
6 210102 T2 BUSHING 2
7 210003 B PLUG 1
8 206059A Tw Yoo BUSHING 1
9 251003 T Yo BUSHING 1

10 240020 onwr7y 0 RING 1
11 254509 Tw Yo BUSHING 1
12 206527 12 PLUG 1
13 253007 VA2 BUSHING 1
14 252005 Tw Yo BUSHING 2
15 210297 TV Y oa BUSHING 2
16 250503 Tw Vo BUSHING 1
17 208292 TV BUSHING 1
18 252005 7w Yo BUSHING 1
19 255020 N A7 PIPE 1
20 240108 ARSI TEY PIN 1
21 250215ASD 7 — A X v F MACHINE FRAME

22 251003A Tw Yo BUSHING 1
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250149-UD
240226
179107-05
7021
250019

250021-UD
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250016AUD
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250017
250023-UD
7052
207924
250022-UB

7075
250005-UD

7019

7089
250032-SD

250011
250012
250013
201191
250014

4539
210025
250051

7018

7023

250032BSD
250011B
240263
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COVER (1)

NAME

ARM COVER (TOP)
PLUG

OIL SIGHT WINDOW
SCREW

0 RING

NEEDLE BAR COVER
SCREW
ARM COVER (LEFT)
SCREW
SCREW

0 RING

THREAD TAKEUP COVER
SCREW

WASHER

PULLEY COVER

SCREW

COVER/LOOPER THREAD GUIDE
SCREW

SCREW

FRONT COVER ASSEMBLY

FRONT COVER
HINGE
SCREW
SPRING
SCREW

SCREW
CUSHION
FLAT SPRING
SCREW

SCREW

FRONT COVER ASSEMBLY
FRONT COVER
WASHER

QT.
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5/ —HEHE(2) COVER(2)

REF. PART NO.

NO. WEEE s W NAME QT.
1 250052BSD X FA N - (&) BED COVER (LEFT) 1
2 7021 XXV /M4 x12 SCREW 2
3 7043 L*Y /M4 x8 SCREW 1
4 250074ASD Xv F AN - (&) BED COVER (RIGHT) 1
5 7021 TRXTYV/ M4 x12 SCREW 4
6 250071-91 A )N — SLIDE PLATE 1
7 250039-SD K AV — (#) SIDE COVER COMPLETE 1
8 250035 i AN SIDE COVER 1
9 250036 e v HINGE 1

10 250037 K2V /M4 SCREW 1
11 201191 m s x SPRING 2
12 250038 K/ RxY /M4 SCREW 1
13 4535 kXY /M3 x4 SCREW 2
14 7020 X2V / M4x10 SCREW 2
15 210025 B ik % CUSHION 2
16 7020 EXTY/ M4x10 SCREW 1
17 4821 AABRFYEF/M4 NUT 1
18 250047 7355 v b BRACKET 1
19 7019 XXV /M4Xx8 SCREW 2
20 206023 AR S FLAT SPRING 1
21 7018 ¥x2Y/ M4XxX6 SCREW 2
22 7089 K22 /M4 x5 SCREW 1
23 250255 755w b BRACKET 1
24 7020 Y2V / M4x10 SCREW 2
25 303448 & WASHER 2
26 250256 735w b BRACKET 1
27 7066 B xTY /M4 SCREW 1
28 210307 B & WASHER 1
29 250257 PAH-F EYE GUARD 1
30 7009 ¥RXRYV /M3 X5 SCREW 2
31 202875 B & WASHER 2
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CRANKSHAFT MECHANISM

NAME

CRANKSHAFT ASSEMBLY
CRANKSHAFT
CONNECTION ASSEMBLY
CONNECTION

SCREW

SCREW

CRANK ASSEMBLY
CRANK BODY
SCREW

SCREW

ADJUSTING BAR
GUIDE

SCREW

SPRING WASHER
BUSHING

SCREW

BALANCE WEIGHT
SCREW

0 RING

JOINT

SCREW
SCREW
BUSHING
SCREW
0 RING

BUSHING
SCREW

GEAR (LOWER)
SCREW

TIMING BELT

BUSHING
SCREW
SCREW

SET PLATE
SCREW

SHAFT
MACHINE PULLEY
SCREW
SCREW
WASHER

SCREW

FELT

CRANKSHAFT ASSEMBLY
CRANKSHAFT

QT.
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L ARM SHAFT MECHANISM

REF. PART NO.

NO. WHEF % & NAME QT.
1 250526-91 E®-—-—Ya v (#8) - MOTION ASSEMBLY 1
2 7028 XY/ M5x10 SCREW 2
3 4542 kXY /M6 X1 2 SCREW 2
4 2913-2 IkExY /C10x3, 5 SCREW 1
5 5058 ExY/C10Xx6 SCREW 1
6 250533491 27 5 7 #h (#M) CRANKSHAFT ASSEMBLY 1
7 250517 2357 W CRANKSHAFT 1
8 253500-92 w1 v F (#) CONNECTION ASSEMBLY 1
9 253500 ow K CONNECTION 1
10 7015 ¥2Y/M3. 5x14 SCREW 2
11 7021 EXTY /M4 x12 SCREW 2
12 253501492 2 5 27 (#) CRANK ASSEMBLY 1
13 253501A 29577 CRANK 1
14 4534 ExXTYV /M6 X1 4 SCREW 1
15 250524 NS A xzA b BALANCE WEIGHT 1
16 4514 kXY /M5B X5 SCREW 2
17 250506 M F JOINT 1
18 4555 kXY /M6 X8 SCREW 2
19 4547 kXY /M6 X5 SCREW 2

20 250518 i SHAFT 1
21 250529-91 # 2 (7 v ¥ a2) BUSHING 1
22 4547 kXY /M6 X5 SCREW 2
23 250521 Fv - (L) GEAR (UPPER) 1
24 4547 XY /M6 X5 SCREW 6
25 250528-91 W% (7 v ¥ 2) BUSHING 1
26 4555 kXY /M6 %X 8 SCREW 1
27 4547 kXY /M6 X5 SCREW 1
28 250519 #h SHAFT 1
29 250523EUD NY F ik A4 — HANDWHEEL 1
30 4541 kXY /M6 X 8 SCREW 1
31 4556 kXY /M6 X10 SCREW 1
32 4501 XV /M5 X114 SCREW 1
33 204585 % & WASHER 1
34 250526A91 € — ¥ =3 v (#) MOTION ASSEMBLY 1

_13_
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SHiEte NEEDLE BAR MECHANISM

REF. PART NO.

NO. HR/EBF % NAME QT.
1 251000-91 ¢§ & NEEDLE BAR 1
2 XXXXXX $ © NEEDLE HOLDER 1
3 4554 IkEx¥Y /M3 %X 3 SCREW 2
4 UY128GAS §t NEEDLE 2
5 206061 R K NEEDLE BAR CLAMP 1
6 5325 ¥xYV/CHB5EXx10 SCREW 1
7T 206053 Bt ¥ PIN 1
8 206052 gy LINK/NEEDLE BAR DRIVE 1
9 240098 =—-—FnRwPyy NEEDLE BEARING 1
10 240101 & WASHER 1
11 206063 vl ) GUIDE BLOCK 1
12 206062 RAMW /¢4 GUIDE BLOCK/NEEDLE BAR 1
13 7021 Y¥XIY /M4 X1 2 SCREW 2
14 7020 ExY/ M4x10 SCREW 1
15 251009 5w F LATCH 1
16 179040-05 R &K ¥ SPONGE 1
17 251007 7S5 5wk BRACKET 1
18 7019 ERXRY /M4 X8 SCREW 2
19 7082 ExY /M4 x8 SCREW 1
20 240123 B R I A CUSHION RUBBER 1
21 XXXXXX #t NEEDLE PLATE 1
22 5373-HC M 2x2Y /C 4 X 8 7 SCREW 2
23 212186 i OIL WICK 1
24 206524 ik X & OIL WICK RETAINER 1
25 2510104 ZF ¥ ECCENTRIC PIN 1
26 205097 B & WASHER
27 7041 mz2vY /M3 X6 SCREW 1

_15...






2R NEEDLE GUARD MECHANISM

REF. PART NO.

NO. WMHBEBE % & NAME QrT.
1 251517-91 x=* € /v F (#M ) ECCENRTIC/CONNECTION ASSEMBLY 1
2 4539 kXY /M5 X6 SCREW 2
3 255501-92 v K (#) CONNECTION ASSEMBLY 1
4 255501 v K CONNECTION 1
5 7015 22T/ M3, 5xXx 14 SCREW 2
6 4543 Ex2Y /M4 x4 SCREW 1
7 306093 295 v CRANK 1
8 5084 AM2T/C5x%x5, 5 SCREW 2
9 205495 T iTE PIN 1

10 251518 ] SHAFT 1
11 205061 Ik X &g RING 1
12 240102 P & WASHER ~ 1
13 202176 8 i A OIL WICK 1
14 206748 7 =NV b FELT 3
15 204052A 24N -0 OIL SEAL 1
16 251519492 UV X — ( #) LEVER ASSEMBLY 1
17 251519 [ZANEEY X" 3 LEVER 1
18 4500 ERXY/ M5Xx10 SCREW 1
19 303067 AR SPRING WASHER 1
20 XXXXXX 2 (%) NEEDLE GUARD (REAR) 1
21 4543 XY /M4 x4 SCREW 1

_17_
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4805
252006
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5084
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4537
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4543
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LOOPER MECHANISM

NAME

SHAFT
SHAFT
RING
WASHER
SCREW

CRANK

GUIDE PLATE

SCREW

SCREW

ECCENTRIC-CONNECTION ASSEMBLY

CONNECTION ASSEMBLY
CONNECTION

SCREW

ECCENTRIC ASSEMBLY
ECCENTRIC

SCREW

BALANCE WEIGHT
SCREW

PIN

WASHER

WASHER
NUT

SHAFT
WASHER
BLOCK PIN

COLLAR
SCREW
NUT
LOOPER
LOOPER HOLDER
LOOPER
SCREW
SPRING
SCREW
SCREW

HOLDER
WASHER

SHAFT

LOOPER
LOOPER
LOOPER
LOOPER

(RIGHT)
(RIGHT)
(LEFT)
(LEFT)

HOLDER
HOLDER
HOLDER
HOLDER

SCREW

QT.
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=) #E0) FEED MECHANISM (1)

REF. PART NO.

NO. HRET 2 NAME QT.
1 252500-91 &Y E MAIN FEED BAR 1
2 XXXXXX - BN | MAIN FEED DOG 1
3 5590 EXxTY/C4%x10 5  SCREW 1
4 252502-91 2®HAYAH DIFFERENTIAL FEED BAR 1
5 XXXXXX 2HR)H DIFFERENTIAL FEED DOG 1
6 5590 ¥xY/C4x%x10. 5 SCREW 1
T 204129A B2V EAEEN#@ BUSHING 1
8 4539 kEx2Y /M5 x6 SCREW 1
9 2041284 Bt € PIN 1
10 5084 Af%XY/CH5Xx5. 5 SCREW 1
11 205857 AW/ RBRYVERN BLOCK/FEED BAR GUIDE 1
12 204439A & WASHER 1
13 5317 mxv /C3x6 SCREW 1
14 252504 N (A) GUIDE (RIGHT) 1
15 4539 k2T /M5 %X 6 SCREW 1
16 252507 Em(E) GUIDE (LEFT) 1
17 7019 ¥xT /M4 x8 SCREW 2
18 206133 mEy /&Y E OIL SHIELD 2
19 252509 AN COVER 1

20 252508 2w (F) GUIDE (LOWER) 1
21 7020 ERXY/ M4x10 SCREW 2
22 206128-2 - FwR7y T NEEDLE BEARING 1
23 252519 A B BLOCK 1
24 252520 & WASHER 1
25 206562 Yy /S EEY LINK/MAIN FEED 1
26 206125-2 =Ky NEEDLE BEARING 1
27 252521 ™ ¥ & v ECCENTRIC 1
28 252522 iR REGULATOR 1
29 252523-91 == F w1t A ECCENTRIC RETAINER 1
30 252516 K322 /M3 SCREW 1
31 240125 m oy % SPRING 5
32 252525 AN -4 - SPACER 1
33 252543 + v b NUT 1
34 4514 k*Y M5B x5 SCREW 1
35 206120 Btz /7C65 SCREW 1
36 206119 A1 BUSHING 1
37 206563 AR R R GUIDE BLOCK 1
38 200098 M & WASHER 1
39 3044 ~fAaAFrv /CH NUT 1
40 206123 B#xY/C65H SCREW 1
41 206566 T Yoa BUSHING 1
42 206565 Ik X & RING 1
43 206564 EHRER S Z2HEY DIFFERENTIAL FEED LINK 1
44 200098 B & WASHER 1
45 3044 ~AFEF/CSH NUT 1
46 252526 B+ ¥ PIN 1
47 240122 E# N % SPRING 1
48 206366 ov 7w 0 RING 1
49 204585 B & WASHER 1
50 200555 ik X & RING 1
51 206569 TiTE PIN 1
52 4546 IkE*Y /M4 x5 SCREW 1
53 252527-91 7 5 v 7 CRANK 1
54 7031 Y¥xY /M2, 5 x4 SCREW 1
55 252510 L SHAFT 1
56 4539 IkE*Y /M5 X6 SCREW 1
57 207358 7 = W b OIL FELT 2
58 202175 @ OIL WICK 1
59 240119 2R - Y - SPACER 1
60 206571 T Vo BUSHING 1
61 4539 LY /M5 x6 SCREW 1
62 7080 K22 /M2 SCREW 1
63 251520 7545w b BRACKET 1
64 7019 ExY /M4 x8 SCREW 3

...21._
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%) PE1E(2) FEFD MECHANISM(2)

REF. PART NO.

NO. &R EBE Z ® NAME QT.
1 252531 A K BLOCK 1
2 252532 AREWN GUIDE/BLOCK 1
3 252533-92 Vv )\ — LEVER 1
4 252533 VN — &k LEVER 1
5 4531 XY /M5B X1 2 SCREW 1
6 5316 B/ C65 SCREW 1
T 240271 o - COLLAR 1
8 1998-2 XY /C4X%X6 SCREW 2
9 7066 B xY /M4 SCREW 1

10 252536 . 2T YN R SPRING 1
11 240129 oy vy 0 RING 1
12 252539-91 J S5 » w BRACKET 1
13 7019 XYV /M4 x 8 SCREW 5
14 7081 TRV /M6 X3, 5 SCREW 1
15 200138 H A w b GASKET 1
16 252664-91 VN — (#) LEVER ASSEMBLY 1
17 252538 H & i SCALE PLATE 1
18 7021 ETXxY/ M4x1 2 SCREW 2
19 240124 AN -1 - SPACER 2
20 210171 2 b wIN— STOPPER 2
21 2905 EXxTY/CH X4 5 SCREW 2
22 201185 & WASHER 2
23 210167 W= THUMB NUT 1
24 5486 B2 /C6H SCREW 1
25 211301 my % SPRING WASHER 1

_..23_.
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PR T 4548 PRESSER FOOT MECHANISM

REF. PART NO.

NO. WS EBSF %A W NAME QT.
1 253000-91 2% &5 #* ADJUSTING BAR 1
2 253003 i I A NUT 1
3 240112 23 AR SPRING 1
4 206139 # o EEa T PRESSER BAR CLAMP 1
5 5118 ExYV/CHEX12 SCREW 1
6 206157 ) A4 LINK 1
7 5386 BT /CT SCREW 2
8 253005-91 E W GUIDE 1
9 7025 XY/ M4x20 SCREW 2
10 240113 E #8812 SPRING 1
11 253018 i OIL GUARD 1
12 240095 ov o7 0 RING 1
13 253004 o PRESSER BAR 1
14 253028 24 v H—-—H—-F FINGER GUARD 1
15 253029 214 v H—-H-F FINGER GUARD 1
16 7010 XY/ M3 X6 SCREW 1
17 202875 B & WASHER 1
18 XXXXXX e () PRESSER FOOT ASSEMBLY 1
19 253008-91 VUV )\ — LEVER 1
20 253010 2TJYUN X SPRING 1
21 206156 h 5 - COLLAR 1
22 5084 AARXY/CHBXx5, b SCREW 2
23 192024 h 5 — COLLAR 1
24 W00030-1 ExTY/ W2 X6 SCREW 1
25 206149 2572 (k) BELL CRANK (UPPER) 1
26 5187 EXxY/CHEX14 SCREW 1
27 253011 U A/ LINK 1
28 5184 B xY/C5H SCREW 2
29 1457 k2T /C5H X4 SCREW 2
30 206148 27352 (F) BELL CRANK (LOWER) 1
31 2022-14 AAXY/C10Xx9 SCREW 1
32 253013 L] SHAFT 1
33 253014 v I\ - LEVER 1
34 7034 ERxY/M5E5X10 SCREW 1
35 253015 7355wk BRACKET 1
36 7019 ETRXY/ M4 x 8 SCREW 2
37 4549 AAXY/ M5E5X20 SCREW 1
38 4805 ANAFrv +F/ M5 NUT 1
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B iR ViRiE SPREADER MECHANISM

REF. PART NO.

NO. WMHBEF s B NAME QT.
1 257565 ATV & — SPREADER 1
2 254516-92 V)V — (#) LEVER ASSEMBLY 1
3 254516 vV — & & LEVER 1
4 7022 TV /M4 x14 SCREW 1
5 7020 XY/ M4x10 SCREW 1
6 212039 B COLLAR 1
7 1227 ¥xY/C3x3 7 SCREW 2
8 233020 ovrv”w 0 RING 1
9.254508 2578 CRANKSHAFT 1

10 202176 8 il A OIL WICK 1
11 254507 ] BLOCK 1
12 254506 23507 CRANK 1
13 4547 kXY /M6 X5 SCREW 2
14 254519 ] SHAFT 1
15 254503-92 2 35 7 (#l) CRANK ASSEMBLY 1
16 254503 257 CRANK 1
17 4534 X2V /M6 xX14 SCREW 1
18 206180 B & WASHER 1
19 306671 ik X % RING 1
20 254504 K2y /M5 SCREW 1
21 4805 ANAFYEF/ M5 NUT 1
22 240062 & WASHER 1
23 254500-91 == ¥+ uv F (M) ECCENTRIC CONNECTION ASSEMBLY 1
24 254511 owvF CONNECTION 1
25 254501-92 == * & (#l) ECCENTRIC ASSEMBLY 1
26 254501 TF Ly ECCENTRIC 1
27 4514 kXY /M5 X5 SCREW 2
28 207925 7 =zl b FELT 2
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KRR FHE THREAD TENSION MECHANISM

REF. PART NO.

NO. #W&REF & W NAME QT.
1 254008 # & THREAD GUIDE 1
2 7019 XYV /M4 x8 SCREW 2
3 192120 IASE v 4 PIPE 2
4 254009 5 v F LATCH 1
5 7017 XY/ M4Xx5 SCREW 1
6 254000-91 VvV )N — LEVER 1
7 2133-1 ¥x2T/C5Hx12 5 SCREW 1
8 254022 A5 - COLLAR 1
9 202868 & WASHER 1

10 254003-91 2 5 » 7 CRANK 1
11 254004 29572 CRANK 1
12 4531 Y2V /M5 Xx12 SCREW 1
13 254010490 K @M F (M) (3#&) THREAD TENSION COMPLETE 3
14 208447-UA W+ *+ v b POST NUT 1
15 208448 5F =z b SPRING BUSHING 1
16 201037 E#MINZX () SPRING (HEAVY) 1
17 208450-UA %2 m Cup 1
18 210319 iR+ TENSION DISC 2
19 1817-2A MW+ # SCREW STUD 1
20 254010B9U KA F (M) () THREAD TENSION COMPLETE 1
21 201086 JE# N () SPRING (MEDIUM) 1
22 254010C9U0 A M F (4 ) (5) THREAD TENSION COMPLETE 2
23 201068 E#wN X (5) SPRING (LIGHT) 1
24 206202 AR - - TENSION POST COLLAR 2
25 254021 K i X THREAD RELEASER 1
26 254020 B THREAD GUIDE 2
27 206203 * 18 THREAD GUIDE 2
28 254019 7357 vk BRACKET 1
29 7019 XY/ M4 x8 SCREW 2
30 206202 AR -9 - TENSION POST COLLAR 1
31 254020 i THREAD GUIDE 1
32 206203 * 38 THREAD GUIDE 1
33 206202 AN—-Y - TENSION POST COLLAR 2
34 254020  iE THREAD GUIDE 2
35 206203 * i THREAD GUIDE 2
36 306301 FIH|Y N R SPRING 1
37 5447 BFxv/C5H SCREW 1
38 254023F9U0 F > ¥ a ¥ (M) TENSION CONTROL MECHANISM 1
39 254023G90 F v ¥ = v (M) TENSION CONTROL MECHANISM 1
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NAME

THREAD
SCREW
WASHER
LEVER
LEVER
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SPRING
RING
WASHER
SHAFT
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SPRING
WASHER
COLLAR
COLLAR
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THREAD
SCREW
THREAD
SCREW

THREAD
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THREAD
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LOOPER THREAD HANDLING

NAME

THREAD TAKEUP
SCREW

BRACKET

SCREW

THREAD GUIDE

SCREW

WASHER
THREAD GUIDE
SCREW
TENSION POST

TENSION DISC
SPRING '

NUT

BRACKET

THREAD SUPPORT

SCREW
BRACKET
WASHER
SCREW
SHAFT

SCREW
0 RING
SPRING
RING
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LUBRICATION MECHANISM

NAME

PUMP ASSEMBLY
WORM WHEEL
SCREW

BRACKET

PUMP BODY

ROTOR
ROTOR
PUMP BODY
ROTOR
ROTOR

SHAFT
COVER
SCREW
SCREW
SCREW

PIPE
JOINT
JOINT
JOINT SCREW
OIL TUBE

SCREW

CLAMP
JOINT
JOINT
TUBE

CLANP

SCREW

JOINT
TUBE
PIPE
LATCH
SCREW

TUBE
FELT
JOINT
JOINT SCREW
TUBE

CLAMP
OIL DISTRIBUTOR
SCREW

OIL DISTRIBUTOR
NUT

OIL GUARD

SCREW

PIPE

SCREW

FELT

PIN

BRACKET/OIL FILTER
OIL FILTER

0 RING

OIL FILTER CAP
SCREW

OIL RESERVOIR
OIL RESERVOIR

SCREW
WASHER

0 RING
SCREW
FILTER SEAL

QT.
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HRIEE - /N1 4 — HR DEVICE, BINDER

REF. PART NO.

NO. HREBE B m NAME QT.
1 207065-90 ¥ v ar %2 (k) #M SILI.OIL RESERVOIR UPPER ASS. 1
2 207066-UD Y ar&rv7 (L) SILICONE OIL RESERVOIR (UPPER) 1
3 206781 AT T¥E Y PIN 2
4 207067-UD #¥ CAP 1
5 207068 7= b FELT 1
6 5053 Y2V /C4 x4 8 SCREW 2
T 258075 755 v b BRACKET 1
8 7020 XXV / M4x10 SCREW 2
9 303448 B & WASHER 2

10 258076 7357 v b BRACKET 1
11 7066 BRIV /M4 SCREW 1
12 210307 B R WASHER 1
13 7165 BxY /M3 SCREW 1
14 258077 755 v b BRACKET BASE 1
15 4325 AAZXTY/ M4X6 SCREW 1
16 167066 B & WASHER 1
17 258079-91 N4 % — (#) BINDER COMPLETE 1
18 258079491 N4 % — (#) BINDER COMPLETE 1
19 258078 755 vk BLOCK 1
20 258080 AN B A BINDER 1
21 258080A N A &= BINDER 1
22 7018 ¥XTV/ M4 X6 SCREW 2
23 167066 B & WASHER 2
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FREMSTE R SEMI-SUBMERGED INSTALLATION PARTS

REF. PART NO.

NO. W®EF %2 B NAME QT
1 206336 XEHBFY b NUT 4
2 259000 R ) REST BOARD 2
3 4512 XY/ M8 Xx55 SCREW 4
4 206337 o & WASHER 12
5 205764 B & J & CUSHION RUBBER 4
6 205765 54+ - LINER 4
7 7093 K42 /M5 SCREW 4
8 206338 2w arydai CUSHION RUBBER 4
9 206329 MEN TREADLE CHAIN GUIDE 1

10 7027 ¥xXY /M5 X8 SCREW 2
11 205467 AR-Y - SPACER 4
12 272 *F-VUvyF/ 6MM ALLEN KEY/6MM 1
13 90438 ‘XY (Y ) SCREW (SET) 1

_39_



OIORO
g, €

[ons? -1
= A

,m/

AL =~
X\ <
s
(o
—
)
<
- - =)
<
2
)




RIAT

REF.
NO.

QL DD =

0 -JO O

11
12
13

14
15
16
17
18

19
20
21
22
23

24
25
26
27
28

29
30
31
33

34
35

PART NO.
weEs

486A9C
486B9C
503-CA
509
5476

505-CA
505ACA
380A
201252
4803

381-CA
507
382-CA
7102
512

4022
502-CA
504-CA

4021

4805

383-CA

384
4014
4803

233-CA

4012

4803
293A
293B

4012

4803
527-CA
52TACA
506

4117

4805
386

3

TR
T T T B

SFRXNRX ®
<

B W

SN
YEFEIY + Vm—
N - N

NEw
RVRY

NH BXANIW

e
4

BNUNN BDRCCE BN UW

W+ UFET FUAV
<\ \ 7=\

(SN

N
4

SR - AN
& B mE
I S\ &<

H¥¥H
CEET
N~~~ '\

SE
¢

3

F N H
4B RSB NEREER W

+ N\
AN

43t
<
AR

el
— 33

—
DN W

M

N\
=
o

—_N
b X

T2 T TERETER
N\ o
=2 X

~~\ e\ e e
MDWwE O XKREEX =2 X
P e

v KR

X

- B TTT EAOATR
[y

N o
=

PP

4

Ol ==

>IN

(9]}

KR

KR

P

_41_

THREAD STAND

NAME SPOOLS
THREAD STAND ASS. (5-SPOOLS)
THREAD STAND ASS. (4-SPOOLS)

THREAD STAND ROD (LOWER)
WASHER
NUT

BRACKET
BRACKET

SPOOL PIN
SPRING WASHER
NUT

SPOOL TRAY

CUSHION

SPOOL RETAINING FIN
SCREW

WASHER

SCREW

THREAD STAND
JOINT

SCREW

NUT

ROD (UPPER)

BRACKET
THREAD GUIDE
SCREW

NUT

HOLDER

BAR ROD

SCREW

NUT

THREAD GUIDE
THREAD GUIDE
SCREW

BAR (5-SPOOLS)
BAR (4-SPOOLS)

NUT

BRACKET
BRACKET
THREAD GUIDE
SCREW

NUT
ROD CAP
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FTEM ACCESSORIES

REF. PART NO.

NO. WBREF 5 B NAME
1 453 w1 000CC OIL CONTAINER/1000CC
2 485 b2 OILER
3 484 vawd OIL FUNNEL
4 178 Va2 AAIWNW,/ 5 0CCCONTAINER - SILICONE
5 131 v b TWEEZERS
6 153 Kl R THREADING WIRE
U 285 ANF/8MM WRENCH/8MM
8 284 ANF/TMM WRENCH/TMM
9 282 AN+ /5MM WRENCH/5MM
10 465 ¥ -V yF /2. 5MM ALLEN KEY/2.5MM
11 399 *-Vvy¥F/,3MM ALLEN KEY/3MM
12 271 *-VvVvyF,/4MM ALLEN KEY/4MM
13 127 Fsa4NnN- (k) SCREWDRIVER (LARGE)
14 128 Fs4NnN— () SCREWDRIVER (MEDIUM)
15 129 FSs A4 = (/4) SCREWDRIVER (SMALL)
16 474 *F—-VIyIFFEISAN - ALLEN KEY DRIVER/1.5MM
17 125 | CHAIN
18 908 Ay AhIN-— (F) DUST COVER
19 482 P2y Yy -nNwsy ACCESSORY BAG
20 672B $t NEEDLE
21 684B ét NEEDLE
22 478 TN PEDAL
23 9105 FS42—# (k. # ) SCREWDRIVER(LARGE. MEDIUM)
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==y GAUGE PARTS
F AR X W522A—0 ] CONSTRUCTION CHART
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257121-64

NG
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HAEBITYIR PART NUMBER INDEX

NO. NO. N NO. NI
PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF. PART XNO. PAGE REF. PART NO. PAGE REF
UY1286AS 15 4 4537 19 34 7018 3 9 0 200098 21 38 206527 5 12
W00030-1 25 24 4539 7026 7018 729 0 200008 21 44 0 2006562 2125
W09070-2 31 26 1 4539 17 2 7018 9 21 1 200136 35 18 0 206563 21 37
125 43 17 4539 19 5 7018 33 36 © 200136 35 22 ' 206564 2043
127 43 13 4539 19 16 . 7018 35 30 ¢ 200136 35 33 1 206565 2 42
128 43 14 ! 4539 21 8 7018 35 38 ' 200138 23 15 206566 21 41
129 43 15 4539 21 15 7018 35 44 1 200152 35 19 1 206569 21 51
131 43 5 4539 21 56 ! 7018 37 022 0 200152 35 23 206571 21 60
153 43 6 4539 21 61 7019 7 7 1 200555 21 50 0 206590 3023
178 43 4 4541 3 29 7019 7 18 1 200535 33 24 1 206748 1 42
233-CA 41 23 4541 11 39 7019 9 19 200555 33 28 206748 17 14
271 43 12 4541 1330 7019 15 18 | 201037 29 16 206781 37 3
272 39 12 ! 1542 13 3 ! 7019 21 17 0 201008 2923 0 206837 11 19
282 43 9 4543 17 6 7019 21 64 20107 1A 112 206837 1t 25
284 43 8 4543 17 21 7019 23 13 1 201086 29 21 206942 312
285 43 7 1543 19 41 7019 25 36 0 201185 23 22 207065-9U 37 1
2934 41 26 4543 35 46 7019 29 2 201191 T 24 207066-1D 37 2
2938 41 27 ¢ 4545 11 10 7019 29 29 1 201191 9 11 207067-UD 37 4
3804A 41 6 4546 21 52 7019 31 20 201252 11 14 207068 37 5
381-CA 41 9 4547 i1 21 7019 31 25 201252 31 12 207358 21 57
382-CA 41 11 4547 124 7019 3t 31 0 201252 41 70 207924 714
383-CA 41 19 | 4547 127 7019 31 38 1 202175 21 58 207925 27 28
384 41 20 ! 4547 11 29 7019 31 40 1 202176 17 13 208028 19 24
386 41 35 | 4547 11 33 7019 31 42 0 202176 27 10 1 208029 19 26
399 43 11 ! 4547 13 19 ! 7019 31 44 1 202199 35 21 ¢ 208173 317
453 43 1 4547 13 22 ! 7020 9 14 1 202199 35 25 208292 5 17
465 43 10 4547 13 24 7020 9 16 1 202199 35 36 1 208447-UA 29 14
474 43 16 | 4547 13 27 7020 9 24 1 202199 35 40 208448 29 15
478 43 22 4547 27 13 7020 15 14 ' 2022874 35 87 1 208450-UA 29 17
482 43 19 | 41549 25 37 | 7020 2021 0 202520 3 13 210003 5 7
484 43 E 4554 15 3 7020 27 5 1 202588 3123 0 210025 7027
485 43 2 4554 31 51 ! 7020 37 8 1 202808 249 9 210025 4 15
486A9C 41 | 4554 33 16 7021 7 40 202875 9 31 210102 5 6
486B9C 41 ! 4554 33 21 7021 7 9 0 202875 25 17 210167 23 23
502-CA 41 15 4554 33 26 7021 9 20 204000 3 22 210171 2320
503-CA 41 | S 4555 1122 7021 9 5 & 204052A 17 15 210200 35 49
504-CA 41 16 4555 132 - 7021 13 11 204107 31 13 210201-5D 35 52
505-CA 41 4 4555 13 18 7021 15 13 | 204128A 21 9 210297 5 4
505ACA 41 5 ! 4565 1326 7021 23 18 0 2041294 21 7 210297 5 18
506 41 32 4556 i1 38 7021 35 53 1 2044394 2t 12 210307 9 28
507 41 10 4556 13 31 7022 27 4 1 204585 1333 1 210307 37 12
509 41 20 4802 i9 28 7023 7 30 7 204585 21 49 0 210319 29 18
512 41 13 ) 4803 41 8 7023 33 19 1 205061 17 11 © 210353 33 8
527-CA 41 30 4803 41 22 7025 25 9 205061 19 3 210585 33 7
52TACA 41 31 4803 41 25 ! 7026 35 14 2065001 31 8 210586 3020
6728 43 20 4803 41 29 ! T027 3910 1 205088 3 16 2105806 3 21
6848 43 21 4805 19 22 7028 13 20205097 15 20 210679 3 8
308 43 18 | 4805 25 38 7031 21 54 1 205111 35 34 210679 3 25
1227 27 7 0 4805 27 21 7031 33 b 1 2051134 35 20 0 210766 35 48
1457 25 29 4805 41 18 | 7032 19 8 1 205467 39 11 2109554 33 18
1817-2A 29 19 | 4805 41 34 7034 25 34 1 205495 17 9 211301 23 25
1998-2 23 8 4821 9 17 7041 15 27 © 205764 39 5 211388 33 12
2022-4 25 31 1821 35 42 ¢ 7043 q 30 205765 39 6 . 212039 27 6
2133-1 29 7 5053 37 6 ! 7043 33 4 1 205857 21 11 0 212186 15 23
2905 23 21 5058 13 5 1 7052 7 13 206023 9 20 1 230047A 3 7
2913-2 13 4 5084 17 8 7066 9 27 206050C 11 30 232507 33 22
2921 33 9 5084 19 27 7066 23 9 206052 15 38 232507 33 27
3044 21 39 5084 21 10 7066 37 11 1 206053 15 7 233020 278
3044 21 45 5084 25 22 7075 7T 16 1 206G0O59A 5 8 . 234521 31 35
4012 41 24 5118 25 5 7077 31 20 206061 15 5 240001 3 18
4012 41 28 51388 35 56 7080 21 62 1 206062 15 12+ 240020 5 10
4014 41 21 5184 25 28 7081 23 14 0 206003 15 11 ° 240049 19 2t
4019 11 13 5187 25 26 7082 1135 2060970 46 ' 240052 3 15
4021 41 17 ¢ 5242 7 10 7082 15 19 . 206097D 46 240062 19 20
4022 41 14 5316 23 6 7084 3 3 0 2060119 21 36 240062 27 22
4117 41 33 | 5317 21 13 7084 3 6 1 206120 21 35 1 240005 25 12
4325 33 30 5325 15 6 TOK5 19 35 . 206123 21 40 0 240098 15 9
4325 37 15 | 5373-HC 15 22 ! 7087 33 34 0 206125-2 2126 240101 15 10
4500 11 41 5386 25 7 0 7089 7 19 0 206128-2 21 22 0 z40102 17 12
4500 17 18 5387 31 49 7089 9 22 ! 206133 21 18 1 240102 19 4
4501 13 32 5447 29 37 7003 39 7T 0 206139 25 4 1 240102 31 9
4501 19 32 ! 5476 41 3 7102 41 12 1 206148 25 30 ¢ 240108 5 20
4501 31 6 5486 2324 7105 35 13 206149 25 25 1 2401t0 3 14
4504 35 59 | 5526 33 13 7110 31 16 7 206156 25 21 1 240111 3 1
4512 39 3 5590 21 3 7165 37 13 1 206157 25 6 ' 240112 25 3
4514 11 16 | 5590 21 6 9048 39 13 1 206180 27 18 1 240113 25 10
1514 13 16 ! 7009 9 30 9105 43 23 0 206202 20 24 ' 240115 33 23
4514 21 34 7009 31 18 ¢ 137108 31 47 0 206202 29 30 240119 21 59
4514 27 27 7009 31 22 0 137108 33 11 . 206202 29 33 0 240122 21 47
4514 33 2 7010 25 16 137109 31 48 1 206203 29 27 1 240123 15 20
4514 35 3 7010 31 34 1 167066 37 16 0 206203 29 32 0 240124 23 19
4527 31 11 7011 11 18 1 167060 37 23 1206203 29 35 7 240125 21 31
4531 23 5 1 7011 16 18 © 179040-05 15 16 1 206233 35 50 1 240126 11 40
4531 29 12 7015 11 5 ¢ 179107-05 7 30 206321 39 9 240127 326
4531 35 15 7015 11 6 179399-05 19 19 © 206336 39 I 240129 23 11
4534 11 9 7015 13 10 179402-05 19 70 206337 39 9 240134 35 39
1534 13 14 ! 7015 17 5 179403-15 19 9 ' 206338 39 8 0 240135 35 24
4534 27 17 7015 19 13 © 192024 25 23 1 2006306 21 48 240136 35 47
4535 9 13 T017 328 0192070 31 28 0 206431 35 51 & 240143 35 31
4535 31 36 | 7017 29 5 1 192120 29 30 206524 15 24 240144 35 27



HAEBITVIR PART NUMBER INDEX

NO. NO. NO. NO. NO .
PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF
240201 31 15 1 252004A 19 2 253614 33 29 | 259226-16F 46
240201-92 31 14 1 252005 5 14 1 253615A 33 37 1 303067 17 19 j
240226 7 2 1 252005 5 18 | 253622 31 43 1 303067 19 33
240263 7 33 | 252006 19 23 1 254000-91 29 6 1 303067 31 7 )
240270 35 35 1 2520064 19 36 | 254003-91 29 10 1 303448 310
240271 23 7 1 252008 11 & 1254004 29 11 1 303448 9 25 ! i
250003 3 4 1 252008-92 11 70 254008 29 11 303448 31 30
250004 3 5 1 252009 11 b 254009 29 4 1 303448 31 32
250005-UD 7 17 252009-92 11 3 254010A9U 29 13 1 303448 31 45
250011 7 21 1 252010 19 17 254010890 29 20 7 303448 33 31 i
2500118 7 32 252011-91 1910 25401009Y 29 22 1 303448 37 9
250012 7 22 0 252057 19 31 254019 29 28 1 306093 17 T
250013 723 1 252057-92 1930 254020 29 26 306301 29 36
250014 7 25 1 252058 19 38 254020 29 3t 0 306328 33 10 !
250016AUD 7 § | 252058-92 19 37 254020 29 34 306671 27 19
250017 7 11 " 252059 19 40 ' 254021 29 25 ' 943002 35 60
250019 7 5 1 252059-92 19 39 254022 29 L
250020 327 4 252500-91 21 1 254023Fol 29 38 ! i
250021-UD 7 6 1 252502-91 21 4 25402369 29 39
250022-UB 7 15 1 252504 21 14 0 254500-91 27 23 : '
250023-UD 7 12 252507 21 16 1 254501 2720
250032-50D 7 20 252508 2120 0 254501-92 27 25 )
250032BSD 7 31 1 252509 21 19 1 254503 27 le .
250035 9 8§ ' 252510 21 55 0 254503-92 2715 !
250036 9 9 252516 21 30 . 254504 2720
250037 9 10 | 252519 2123 1 254500 27 12 i
250038 9 12 1 252520 2L 24 0 254507 27 11
250039-SD 8 7 0 252521 2127 0 254508 27 9 |
250047 9 18 | 252522 2128 1 254509 5 11
250049 3 2 1 252523-91 21 29 1 254511 27 24 :
250051 7 28 0 252525 21 32 0 254510 27 3
250052B5D 9 10 252526 21 do 254516-92 27 2
250069 3 11 252527-91 21 83 1 254519 27 14
250071-91 9 6 . 252531 23 1 255000 35 55
250074ASD 9 4 1 252532 23 2 255000-92 35 54 ' |
250135 5 5 1 252533 23 4 255001 35 58 )
250149-UD 7 1 ! 252533-92 23 30 255002 3 19
250215AS8D 5 21 1 252536 23 10 255003 35 45
250216BSD 5 11 252538 23 17 255005 35 29
250233 3 24 1 252539-91 2 12 255006 35 43
250238 330 252543 21 33 255007-91 35 41 . .
250255 9 23 1 252664-91 23 16 ' 255010-91 35 37 ! : !
250256 9 26  253000-91 25 1 1 255019 35 2 !
250257 9 29 ! 253003 25 2 0 255020 5 19 ' ! !
250501891 11 44 253004 25 13 25h021 35 32 : !
250501091 11 2 253005-91 25 § 1 255022 35 5
250503 5 16 1 253007 5 13 255023 35 8§
250504-91 1115 0 253008-91 25 19 ' 255024 35 11
250506 1120 253010 25 200 0 255025 35 6 i
250506 13 17 1 253011 25 27 1 255020 35 9 |
250507 11 36 | 253012 5 2 255027 35 7
250508-91 1123 © 253013 25 32 1 25R5027 35 10 ;
250511-91 1128 253014 25 33 1 255028 35 12
250514 11 34 253015 25 35 255033 35 4
250515A 11 37 1 253016 5 31 255035-91 35 16
250517 13 7 4 253018 25 11 1 255037 35 17T ; \
250518 13 20 | 253028 25 14 1 255038 35 26 :
250519 13 28 253029 25 15 0 255039 35 28 !
250521 1323 1 253500 13 9 255040-91 35 1
250523EUD 13 29  253500-92 13 8 255501 17 4
250524 13 15 1 2535014 13 13 255501-92 17 3
250525 11 11 253501492 13 12 7 257121-64 16
250526-91 13 1 253503 31 10 1 257129-64 16
250526491 13 34 ' 253504 31 5 ' 257130-95 46 '
250528-91 13 25 1 253504-92 31 4 1 257247-16F 46
250529-91] 13 21 ' 253505A 31 1 257296~ 16F 46
250530-91 i1 31 5 253506 31 37 257432-64 16 ) i
250532891 i1 43 0 253507 3117 25743464 46 !
250532091 11 10 2535084 31 19 257435-95 16 !
250533491 13 6 1 2535094 31 21 1 257519-64 46 ;
250534 1117 0 253511 31 50 257522-64 16
250543491 Il 26 0 253514 31 39 257523-95 46 '
251000-91 15 L1 253515 31 {1 2575500 16
251003 5 9 . 253516 31 24 257550F 16 ) i
2510034 5 22 0 253517 3127 0 2573065 27 1 !
251007 15 17 3 253524 33 17 0 257565 46 ' | j
251009 15 15 | 253525 33 20 7 257587 40 !
2510104 15 25 253526 33 25 . 257589 46 |
251517-91 17 1 253527 33 32 1 258075 37 70
251518 17 10 253528 33 33 1 2580706 37 10
251519 17 17 ' 2535338 33 5 1 258077 37 W4
251519A92 17 16 ' 253530A 33 35 1 258078 37 19
251520 21 63 1 253544 31 30 1 258079-91 37 17
252000 19 15 ' 253545 3133 1 258079491 37 18
252000-92 19 14 1 253547 31 46 0 258080 3T 20 )
252001 19 12 1 2535848 31 29 2580804 37 21 ! i
252001-92 19 11 ' 253608-91 33 11 259000 39 2 '
252002 19 6 253611 33 3 2591 14-106F {6 '
252003 19 25 253612 33 14 0 259115-16F 40
252004 19 11 253613 33 15 259225-106F 46
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